[ 400 |
: 305 PCD !

200DIA

600
550

—TL
WL

275

DISHED END DETAILS

2401D

2 NOS.

18 NOS 22 DIA HOLES ;
_ 550 MAIR FOR M 20 BoLTS, (2 | Fisgon I
| ———| * !
_ __ 340DIA -
MOTOR /GEAR
SEE DETALLS OF VIEW GLASS. 8 NOS 18 DIA HOLES BASE PLATE
L — FOR M 16 NUTS,
. BOLTS ON 305 PCD 340DIA
5 g = 305PCD ]
—_ = _ _
50 @) 215DA
F—faceer——
4 @ J— Toa0rt
) 12 DIA & |
ROD Q S
. 3 | N
& L —
&2 (29) HANDLE DETALLS E— |.
S x N8 % - hoRED” =
T S —
F oo \@ ST HOLES FOR ™
[ i |
+I_. _ _ o M 12 BOLTS
@ 240D Bithk
350 X 450 ID o
_ \a o § 30
MANHOLE M1 _ * B
STOOL PIPE

(=]

NOS. TAPPED

|

N

]

30 15_\:}
=z~

A TSNS W15 34004

R \ D STUDS. I _ I05PCD )
O] S D _ = 284DIA o

3 / ! T80PCD !

S H— _ | 97 DA

N

5_ 2 NOS 12 DIA HOLES
FOR M 10 BOLTS.

30 ;20 40 |20

BAFFLE
SUPPORT

STOOL BASE PLATE

13

xmoc&_. ION GEAR BOX

TYPE V 400 (4") RATIO 7.5:1 _ ToP ToP
1
W7
_ ®
5 _ < B0TOM
. NUD) BoTTOM
>
! 20
2
@ _ “’@
= ToP
\@@.wa
= ®) 180 | B I N A
1 @ 0
: | N
\\
2
| | @
[¥2] T
3 | | ——® ®
@/ = ! Higy 2. TOP
> % RPM| 2 5
S ] NI _ e _
o T HEE _ ™ _ @ QIOSDE
D —u N _ —t
8 THK S 2000 |IDl SHEIL | SIDE _ W Top
/ ToP
_ \ = _Iuml- _
o
-~
@il L i | &
da |8 _ _ S| 1 SECTION LIMPET OF Nwo.
5 ! 2| 6 COLS OF HALF 50
it \ it D18 NB Ms PIPE WITH ORIENTATION PLAN
Qlgo— g | _ D 50 NB INLET/OUTLET
@Jn | _ p MS FLANGED NOYZLES. NOZZLE SCHEDULE
- _ 600 _ b
12 Ly | | drh _.cl@ NOZZLE NOMINAL SERVICE LOCATION
| st wepGp® — I 3 MARK DIAMETER
@ T S — ol
T | =i N1 %5/ 1° OUTLET BOTTOM
a3 2 N2 100 / 4" VAPOUR OUTLET ToP
e N3 20/ 1-1/2" THERMOWELL TOP
N4 100 / 4 VIEW GLASS TOP
N5 80 /3 LEVEL INDICATOR ToP
N6 25 /1" INLET TOP
N7 25 /1 THERMOWELL NOZZLE TOP
N8 100 / 47 VIEW GLASS TOP
ELEVATION N9 25 /1" SPARE WITH B/F TOP
=R N10 25 /1" RECIRCULATION SIDE
N11 2% /1 SPARE WITH B/F ToP
M1 350 X 450 / 14" X 18" MANHOLE TOP
NU1 50 /2" HOT OIL  OUTLET SIDE
NU2 50 /2" HOT OIL  INLET BOTTOM

0TOR

OILSEAL

1/8° BSP_CONNECTION
FOR GREAS

|

100 DIA |

80 )

XDl M6 TAPPED HOLE

45 KEY WAY 10X2.5 DEEP.

4 NOS 14 DIA HOLES FOR
M12 STUDS ON 140 PCD @

QSQA NUT KM 11
5

o
M

WASHER
e MB 71

163

(=)

—

1 60

e

TAPER ROLLER @

BEARING SKF 32209

| 80 |DIA _ 6 NOS M12 BOLTS
85 |DIA EQUI SPACED ON
| 215/ DIA @ 190 PCD
I 190 [PCO
105 |DIA .E

55 |DIA
TPER ROUER  (58)
90 |DIA o BEARING SKF 32211

60 [DIA

70 DIA
95 DIA '

00 DIA

05 DIA

40 DIA

=

160 DIA

BEARING HOUSING

| _Ia__ol_ \| s
el

M6
TAPPED
HOLE
M B
il 49 5
33 :
45 DIA
_ —]
=
BOA_| 2
3
(]
B
55 |DIA
3
7
S
S
60 DIA
~
~
~8
¥
N

BOTTOM NOZZLE

PCD
1Q 0D ——
|
4 NOS, 16 DIA
TAPPED HOLES
EQUI-SPACED

OFF CENTERS

Q)

4 NOS 1/2"BSP STUDS

145 DA
120 PCD .
@/ o e 7 NOS TURNS OF 12X12
=T ~, S TIBA PACKING
Pt —
_ 4 [ 2 NO.A5NB %mg
=
| | 5 _ 3 2 NO 1/47PIPE
8@ = =] OREASE NIPPLE Q
(8 R o)1 CONNECTION
6THK [ u <
A M ™~ LANTERN
e 60 DIA X 20HT.
. C.W. CON
~ 60 DIA i o
90 DA
_ 180 PCD _
205 DIA
_ _ 4 NO HOLES
14 DIA FOR
M12 STUDS.

STUFFING BOX

2.
N

PITCH BLADE IMPELLER
BLADE ANGLE 45°
QTY: 2 NOS.

303

SUPPORT LUGS
4 NOS.

LIGHT/SIGHT GLASS

BOLTS/NUTS

8 NOS. 18 DIA
HOLES FOR M

16

S
N4,N8
2 NOS.

60 DEEP

] <] Wia TPPED
—mI3RT
wn
75
EARTHING
BOSS
2 N0S.

D

— 190 ee
— 4

(0) q =
| A SN\
[} .—|_J s /.
_ DRIVE_ASSEMBLY #/@Q
| g &
[}
|
|
|
| @
_ 4 60 (40
23 “ ) 7
g I
_ 85
op pPE | | - BOTTOM STOOL
25NB _ 3 FOR_SHAFT
SCH 40S _
23 _
|
_
m |
| (
|
9\

THERMOWELL

NO.] DESCRIPTION SIZE MOC QY | NOZ
1 SHELL 2000 1D X 1500 X 6 THK MS 1
2 DISH 2000 DIA X 6 THK MS 2
3 PAD NOZZLE 110 OD X 20 1K MS 1
7§ STUDBOLT/NUT 5/8" 95 LG MS 7§
5 GEAR BOX V 400 (4 STD. 1
6 MOTOR/GEARBOX KEY |5 X 2.5 X 25 LG STD. 2
7 MOTOR 75 HP, 1440 RPM FLP 1
8 BASE PLATE 300 X 180 X 16 THK MS 4
9 GUSSET PLATES 250 X 300 X 10 THK MS 8
10 | EARTHING BOSS 75 LG X 50 DIA MS 2
71 | BAFFLE PLATES 80 X 8 X 1750 LG MS 4
2 | NUT / BOLTS M10 X 50 LG MS 16
3 | STIFFNER 110 X 60 X 8 THK MS 8
4 | PIPE_NECK 40 NB X 100 LG MS 1 N3
5 | FLANGE 40 NB MS 1 N3
16 PAD FOR MANHOLE 550X450X10TK MS 1 M1
17 | RING GASKET 40 NB CAF 1 N3
18 | BLND FLANGE 40 NB MS 1 N3
19 | CAP 25 NB MS 1 N7
20 | DIP PIPE 25 NB X 1700 LONG MS 1 N7
21 | COUPLING 3/8" BSP MS 1 N7
22 [ NUT / BOLTS 5/8" 70 LG MS 4 N3
23 | SUPPORT PIPE 50 NB X 50 LG MS 2 N7
24 | SUPPORT PLATE 50 X 6 THK X 5 LG MS 2 N7
25 FLANGE 550X450X20 TK MS 1 M1
26 FULL GASKET 550X450%X3 TK CAF 1 M1
27 COVER FLANGE 550X450%20 TK MS 1 M1
28 NUT/BOLTS M16X100 LG MS 18 | M
29 HANDLES 12 DIA ROD 300 LG MS 2 M1
ww NECK 100X8 TKX860 LG MS 1 M1
32
33
34
35 | WASHER STD 1
36 | GRUB SCREW M6 40 LG STD 1
37 | SHAFT KEY 10 X 2.5 X 75 LG MS 1
38 | AGITATOR SHAFT 60 DIA X 3200 LG MS 1
39 | BOTTOM BUSH 850DX70IDX50LG MS 1
40 | SUPPORT PLATES 200X50X6 THK MS 3
41 | TEFLON BUSH 700DX60IDX50LG TEFLON
42 | BELT GUARD 500X200X166 MS
43 | V BELTS B_SECTION RUBBER | 3
44 | PULLEY SET 2:1 150X75X3_SECTION Cl 1
45 | RIGID COUPLING 100DA X THK Cl 1
46
47
48
49 | AGIT BASE PL 340 0D.60 ID.35THK. MS 1
50 | MOTOR BASE PL X_ X THK. MS 1
5T | SUPPORT PL X__X6 THK. MS 1
52 | PIPE 240 ID X 6 THK. MS 1
53 | FLANGE 340 0D,165 10,20 THK. MS 3
54 | PIPE 240 ID X 6 THK. MS 1
55 | OIL SEAL 68 0D.48 ID.3 THK. RUBBER
56 | LOCK NUT SKF KM 11 STD.
57 | GREASE NIPPLE 1/2" BSP. STD.
58 | UPPER COVER 160 0D,45 10,30 THK. MS
59 | STUDS / NUTS M 12,100 LG. MS [
60 | UPPER BE BASE 160 0D,80 ID, 35 THK. MS 1
61 | LOCK WASHER SKF MB 11 STD. 1
62 | TAPER BEARING SKF 32209 STD. 1
63 | PIPE 105 1D X 6 THK. MS 1
64 | SUPPORT RING 215 0D,117 ID,16 THK. MS 1
65 | BOLTS / NUTS M 12,100 LG. MS 6
66 | GREASE NIPPLE 1/8" BSP. STD. 1
67 | LOWER BE BASE 160 0D,105 1D,40 THK MS 1
68 | TAPER BEARING SKF 32211 STD. 1
69 | LOWER COVER 160 0D,60 1D.9 THK. MS 1
70 | OIL SEAL 80 0D.60 ID,3 THK. RUBBER | 1
71 | BOLTS / NUTS M 12, 50 LG. MS 4
72 | IMPELLER BLADES 250 X 100 X 8 THK MS 12
73 | HUB 100 DIA X 100 LG MS 2
74 | GRUB_SCREW M6 X 10 LG MS 2
75 | TOP KEY 10 X 2.5 X 75 THK MS 1
76 | BOTTOM KEY 10 X 2.5 X 75 THK MS 1
77 | STUD / NUTS 1/2” BSP. MS 4
78 | GLAND PACKINGS 745 0D,60 10,50 THK. T.IBA. 7
79 | PRESS RING 151 0D, 75 ID,50 THK. MS 1
80 | COVER 133 0D,101 D,20 THK. MS 1
81 | PIPE 15 NB SCH 40, 35 LG. MS 2
82 | PLATE 437 X 105 X 6 THK. MS 1
83 | CW CONNECTION 1/2” BS.P. STD. 2
84 | GREASE NIPPLE 1/4” BSP. STD. 1
85 | PLATE 298 X 105 X 6 THK. MS 1
86 | LANTERN RING 89 0D, 60 ID, 20 HT. G.M. 1
87 | BASE FLANGE 205 00,60 1D,25 THK. MS 1
88 | BOLTS / NUTS M 12 NS 1
89 | NUTS / STUDS M 16 MS 8
% NUTS / STUDS M 16 MS 8
92
93 | PIPE NECK 25 NB X 100 LG S 2| NU1,NUZ|
94 | FLANGE 25 NB [ 2 | NUT,NU2
95 | BASE PLATE 190 DIA X 25 THK MS 2 | N4, N8
96 | GASKET 100 DA X 3 THK CAF 4§ [ N4, N8
97 | VIEW GLASS 100 DIA X 12 THK GLASS 2 | N4, N8
98 | COVER FLANGE 190 DIA X 20 THK MS 7 | N4, N8
99 | STUDS M16 X 50 LG MS 16 | N4, N8
100
101
102 | LIMPET PIPE 50 NB HALF PIPE MS 1
103 | PIPE_NECK 100 NB X 100 LG CS N2
104 | FLANGE 00 NB CS N2
105 | STUB END 00 NB MS N2
106 | PIPE NECK 80 NB X 100 LG MS N5
107 | FLANGE 80 NB CS NS
108 | STUB END 80 NB MS N5
109 | PIPE NECK 25 NB X 100 LG MS 4 | N6, N9
110 | FLANGE 25 NB [ 4 | N10,
111 | STUB END 25 NB MS 4 | N1
112 | BLUND FLANGE 25 NB [ 2 | N9,NT1

GLYCEROLYSIS REACTOR

CAPACITY: 5,000 LITERS
MOC : CARBON STEEL




